

SAMPLE NOT DRAWN BY SGS INDIA PVT. LTD.

Report No : CG17-000188.001-R01

Print Date : 18/01/2017
JOE No : CG17-000188

Report Control No : CGR0000667511
Sample Described by Customer as : SAPTHAGEN FORTE

Customer Name : VIVASWATH PHAARMAA PVT LTD
Customer Address : TC.8/330 (8), ALAPPURAM ROAD,
: THIRUMALA,
City : THIRUVANANTHAPURAM
State : KERALA
Country : INDIA
Sample Type : SAPTHAGEN FORTE
Received : 04/01/2017
Sample Qty. Recd. : 25G
Test Start : 04/01/2017
End Date : 05/01/2017

This Report/Certificate cancels and supersedes the Report/Certificate No CG17-000188.001 dated 1/6/2017 (MM/DD/YYYY)
issued by SGS India

Test/Parameter	Method	Result	Unit	Requirement/Limit FSSAI	
				Min	Max
Lead (as Pb)	SO-IN-MUL-TE-063 By ICP-MS	0.61	mg/kg	-	2.50
Arsenic (as As)	SO-IN-MUL-TE-063 By ICP-MS	0.14	mg/kg	-	1.10
Cadmium (as Cd)	SO-IN-MUL-TE-063 By ICP-MS	0.05	mg/kg	-	1.50
Mercury (as Hg)	SO-IN-MUL-TE-063 By ICP-MS	0.05	mg/kg	-	1.00

Per pro SGS India Private Ltd



M Elaiyaperumaal
Authorized Signatory

****End of Report****